
CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0044-RF4-A4 Page 21 of 36

Band7-20MHz-QPSK-20850-1RB#0-PASS Band7-20MHz-QPSK-20850-1RB#99-PASS

Band7-20MHz-QPSK-20850-100RB#0-PASS Band7-20MHz-QPSK-21350-1RB#0-PASS

Band7-20MHz-QPSK-21350-1RB#99-PASS Band7-20MHz-QPSK-21350-100RB#0-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0044-RF4-A4 Page 22 of 36

Appendix E: Conducted Spurious Emission

Test Result

Band Bandwidth Modulation Channel
RB

Configuration

Frequency

Range

Result

(dBm)
Verdict

Band7 5MHz QPSK 20775 1RB#0 30~1000 -61.48 PASS

Band7 5MHz QPSK 20775 1RB#0 1000~3000 -51.49 PASS

Band7 5MHz QPSK 20775 1RB#0 3000~18000 -37.32 PASS

Band7 5MHz QPSK 20775 1RB#0 18000~27000 -30.38 PASS

Band7 5MHz QPSK 21100 1RB#0 30~1000 -61.21 PASS

Band7 5MHz QPSK 21100 1RB#0 1000~3000 -50.39 PASS

Band7 5MHz QPSK 21100 1RB#0 3000~18000 -37.62 PASS

Band7 5MHz QPSK 21100 1RB#0 18000~27000 -30.30 PASS

Band7 5MHz QPSK 21425 1RB#0 30~1000 -61.18 PASS

Band7 5MHz QPSK 21425 1RB#0 1000~3000 -51.47 PASS

Band7 5MHz QPSK 21425 1RB#0 3000~18000 -37.35 PASS

Band7 5MHz QPSK 21425 1RB#0 18000~27000 -30.34 PASS

Band7 10MHz QPSK 20800 1RB#0 30~1000 -59.83 PASS

Band7 10MHz QPSK 20800 1RB#0 1000~3000 -50.53 PASS

Band7 10MHz QPSK 20800 1RB#0 3000~18000 -37.44 PASS

Band7 10MHz QPSK 20800 1RB#0 18000~27000 -36.26 PASS

Band7 10MHz QPSK 21100 1RB#0 30~1000 -61.48 PASS

Band7 10MHz QPSK 21100 1RB#0 1000~3000 -51.57 PASS

Band7 10MHz QPSK 21100 1RB#0 3000~18000 -37.62 PASS

Band7 10MHz QPSK 21100 1RB#0 18000~27000 -36.16 PASS

Band7 10MHz QPSK 21400 1RB#0 30~1000 -60.82 PASS

Band7 10MHz QPSK 21400 1RB#0 1000~3000 -51.58 PASS

Band7 10MHz QPSK 21400 1RB#0 3000~18000 -37.72 PASS

Band7 10MHz QPSK 21400 1RB#0 18000~27000 -36.21 PASS

Band7 15MHz QPSK 20825 1RB#0 30~1000 -61.45 PASS

Band7 15MHz QPSK 20825 1RB#0 1000~3000 -51.60 PASS

Band7 15MHz QPSK 20825 1RB#0 3000~18000 -37.12 PASS

Band7 15MHz QPSK 20825 1RB#0 18000~27000 -36.07 PASS

Band7 15MHz QPSK 21100 1RB#0 30~1000 -61.08 PASS

Band7 15MHz QPSK 21100 1RB#0 1000~3000 -48.74 PASS

Band7 15MHz QPSK 21100 1RB#0 3000~18000 -37.10 PASS

Band7 15MHz QPSK 21100 1RB#0 18000~27000 -36.07 PASS

Band7 15MHz QPSK 21375 1RB#0 30~1000 -61.20 PASS

Band7 15MHz QPSK 21375 1RB#0 1000~3000 -40.87 PASS

Band7 15MHz QPSK 21375 1RB#0 3000~18000 -37.51 PASS
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Band7 15MHz QPSK 21375 1RB#0 18000~27000 -36.18 PASS

Band7 20MHz QPSK 20850 1RB#0 30~1000 -61.84 PASS

Band7 20MHz QPSK 20850 1RB#0 1000~3000 -51.35 PASS

Band7 20MHz QPSK 20850 1RB#0 3000~18000 -37.40 PASS

Band7 20MHz QPSK 20850 1RB#0 18000~27000 -36.08 PASS

Band7 20MHz QPSK 21100 1RB#0 30~1000 -61.47 PASS

Band7 20MHz QPSK 21100 1RB#0 1000~3000 -42.80 PASS

Band7 20MHz QPSK 21100 1RB#0 3000~18000 -37.64 PASS

Band7 20MHz QPSK 21100 1RB#0 18000~27000 -36.10 PASS

Band7 20MHz QPSK 21350 1RB#0 30~1000 -60.60 PASS

Band7 20MHz QPSK 21350 1RB#0 1000~3000 -42.10 PASS

Band7 20MHz QPSK 21350 1RB#0 3000~18000 -37.62 PASS

Band7 20MHz QPSK 21350 1RB#0 18000~27000 -35.93 PASS
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Test Graphs

Band7-5MHz-QPSK-20775-1RB#0-30~1000-PASS Band7-5MHz-QPSK-20775-1RB#0-1000~3000-PASS

Band7-5MHz-QPSK-20775-1RB#0-3000~18000-PASS Band7-5MHz-QPSK-20775-1RB#0-18000~27000-PASS

Band7-5MHz-QPSK-21100-1RB#0-30~1000-PASS Band7-5MHz-QPSK-21100-1RB#0-1000~3000-PASS
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Band7-5MHz-QPSK-21100-1RB#0-3000~18000-PASS Band7-5MHz-QPSK-21100-1RB#0-18000~27000-PASS

Band7-5MHz-QPSK-21425-1RB#0-30~1000-PASS Band7-5MHz-QPSK-21425-1RB#0-1000~3000-PASS

Band7-5MHz-QPSK-21425-1RB#0-3000~18000-PASS Band7-5MHz-QPSK-21425-1RB#0-18000~27000-PASS
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Band7-10MHz-QPSK-20800-1RB#0-30~1000-PASS Band7-10MHz-QPSK-20800-1RB#0-1000~3000-PASS

Band7-10MHz-QPSK-20800-1RB#0-3000~18000-PASS Band7-10MHz-QPSK-20800-1RB#0-18000~27000-PASS

Band7-10MHz-QPSK-21100-1RB#0-30~1000-PASS Band7-10MHz-QPSK-21100-1RB#0-1000~3000-PASS
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Band7-10MHz-QPSK-21100-1RB#0-3000~18000-PASS Band7-10MHz-QPSK-21100-1RB#0-18000~27000-PASS

Band7-10MHz-QPSK-21400-1RB#0-30~1000-PASS Band7-10MHz-QPSK-21400-1RB#0-1000~3000-PASS

Band7-10MHz-QPSK-21400-1RB#0-3000~18000-PASS Band7-10MHz-QPSK-21400-1RB#0-18000~27000-PASS
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Band7-15MHz-QPSK-20825-1RB#0-30~1000-PASS Band7-15MHz-QPSK-20825-1RB#0-1000~3000-PASS

Band7-15MHz-QPSK-20825-1RB#0-3000~18000-PASS Band7-15MHz-QPSK-20825-1RB#0-18000~27000-PASS

Band7-15MHz-QPSK-21100-1RB#0-30~1000-PASS Band7-15MHz-QPSK-21100-1RB#0-1000~3000-PASS
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Band7-15MHz-QPSK-21100-1RB#0-3000~18000-PASS Band7-15MHz-QPSK-21100-1RB#0-18000~27000-PASS

Band7-15MHz-QPSK-21375-1RB#0-30~1000-PASS Band7-15MHz-QPSK-21375-1RB#0-1000~3000-PASS

Band7-15MHz-QPSK-21375-1RB#0-3000~18000-PASS Band7-15MHz-QPSK-21375-1RB#0-18000~27000-PASS
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Band7-20MHz-QPSK-20850-1RB#0-30~1000-PASS Band7-20MHz-QPSK-20850-1RB#0-1000~3000-PASS

Band7-20MHz-QPSK-20850-1RB#0-3000~18000-PASS Band7-20MHz-QPSK-20850-1RB#0-18000~27000-PASS

Band7-20MHz-QPSK-21100-1RB#0-30~1000-PASS Band7-20MHz-QPSK-21100-1RB#0-1000~3000-PASS
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Band7-20MHz-QPSK-21100-1RB#0-3000~18000-PASS Band7-20MHz-QPSK-21100-1RB#0-18000~27000-PASS

Band7-20MHz-QPSK-21350-1RB#0-30~1000-PASS Band7-20MHz-QPSK-21350-1RB#0-1000~3000-PASS

Band7-20MHz-QPSK-21350-1RB#0-3000~18000-PASS Band7-20MHz-QPSK-21350-1RB#0-18000~27000-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0044-RF4-A4 Page 32 of 36

Appendix F: Frequency Stability

Test Result
Voltage

Band Bandwidt
h

Modulatio
n Channel RB

Configure
Voltage
[Vdc]

Temper
ature
(℃)

Deviation
(Hz)

Deviation
(ppm)

Limit
(ppm) Verdict

Band7 5MHz QPSK 20775 25RB#0 VN NT -2.99 -0.001195 ±2.5 PASS

Band7 5MHz QPSK 20775 25RB#0 VL NT 1.97 0.000787 ±2.5 PASS

Band7 5MHz QPSK 20775 25RB#0 VH NT -3.89 -0.001554 ±2.5 PASS

Band7 5MHz QPSK 21100 25RB#0 VN NT -4.42 -0.001744 ±2.5 PASS

Band7 5MHz QPSK 21100 25RB#0 VL NT -4.63 -0.001826 ±2.5 PASS

Band7 5MHz QPSK 21100 25RB#0 VH NT 4.63 0.001826 ±2.5 PASS

Band7 5MHz QPSK 21425 25RB#0 VN NT 4.19 0.001632 ±2.5 PASS

Band7 5MHz QPSK 21425 25RB#0 VL NT -4.33 -0.001686 ±2.5 PASS

Band7 5MHz QPSK 21425 25RB#0 VH NT -4.41 -0.001718 ±2.5 PASS

Band7 10MHz QPSK 20800 50RB#0 VN NT 3.38 0.001349 ±2.5 PASS

Band7 10MHz QPSK 20800 50RB#0 VL NT 5.92 0.002363 ±2.5 PASS

Band7 10MHz QPSK 20800 50RB#0 VH NT 4.29 0.001713 ±2.5 PASS

Band7 10MHz QPSK 21100 50RB#0 VN NT -5.45 -0.002150 ±2.5 PASS

Band7 10MHz QPSK 21100 50RB#0 VL NT 3.62 0.001428 ±2.5 PASS

Band7 10MHz QPSK 21100 50RB#0 VH NT 3.30 0.001302 ±2.5 PASS

Band7 10MHz QPSK 21400 50RB#0 VN NT -6.97 -0.002717 ±2.5 PASS

Band7 10MHz QPSK 21400 50RB#0 VL NT -4.88 -0.001903 ±2.5 PASS

Band7 10MHz QPSK 21400 50RB#0 VH NT -2.36 -0.000920 ±2.5 PASS

Band7 15MHz QPSK 20825 75RB#0 VN NT 5.48 0.002185 ±2.5 PASS

Band7 15MHz QPSK 20825 75RB#0 VL NT 6.07 0.002421 ±2.5 PASS

Band7 15MHz QPSK 20825 75RB#0 VH NT 6.22 0.002481 ±2.5 PASS

Band7 15MHz QPSK 21100 75RB#0 VN NT 3.63 0.001432 ±2.5 PASS

Band7 15MHz QPSK 21100 75RB#0 VL NT 2.90 0.001144 ±2.5 PASS

Band7 15MHz QPSK 21100 75RB#0 VH NT -6.38 -0.002517 ±2.5 PASS

Band7 15MHz QPSK 21375 75RB#0 VN NT -3.95 -0.001541 ±2.5 PASS

Band7 15MHz QPSK 21375 75RB#0 VL NT -3.39 -0.001323 ±2.5 PASS

Band7 15MHz QPSK 21375 75RB#0 VH NT -5.71 -0.002228 ±2.5 PASS

Band7 20MHz QPSK 20850 100RB#0 VN NT 4.66 0.001857 ±2.5 PASS

Band7 20MHz QPSK 20850 100RB#0 VL NT 4.42 0.001761 ±2.5 PASS

Band7 20MHz QPSK 20850 100RB#0 VH NT 5.36 0.002135 ±2.5 PASS

Band7 20MHz QPSK 21100 100RB#0 VN NT 3.48 0.001373 ±2.5 PASS

Band7 20MHz QPSK 21100 100RB#0 VL NT -2.66 -0.001049 ±2.5 PASS

Band7 20MHz QPSK 21100 100RB#0 VH NT 4.86 0.001917 ±2.5 PASS

Band7 20MHz QPSK 21350 100RB#0 VN NT -4.38 -0.001711 ±2.5 PASS

Band7 20MHz QPSK 21350 100RB#0 VL NT -6.19 -0.002418 ±2.5 PASS
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Band7 20MHz QPSK 21350 100RB#0 VH NT -7.08 -0.002766 ±2.5 PASS
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Temperature

Band Bandwidt
h

Modulatio
n Channel RB

Configure
Voltage
[Vdc]

Temper
ature
(℃)

Deviation
(Hz)

Deviation
(ppm)

Limit
(ppm) Verdict

Band7 5MHz QPSK 20775 25RB#0 NV -30 -4.35 -0.001738 ±2.5 PASS

Band7 5MHz QPSK 20775 25RB#0 NV -20 -5.38 -0.002150 ±2.5 PASS

Band7 5MHz QPSK 20775 25RB#0 NV -10 -6.21 -0.002482 ±2.5 PASS

Band7 5MHz QPSK 20775 25RB#0 NV 0 -5.16 -0.002062 ±2.5 PASS

Band7 5MHz QPSK 20775 25RB#0 NV 10 -3.20 -0.001279 ±2.5 PASS

Band7 5MHz QPSK 20775 25RB#0 NV 20 -5.21 -0.002082 ±2.5 PASS

Band7 5MHz QPSK 20775 25RB#0 NV 30 -6.87 -0.002745 ±2.5 PASS

Band7 5MHz QPSK 20775 25RB#0 NV 40 -44.78 -0.017894 ±2.5 PASS

Band7 5MHz QPSK 20775 25RB#0 NV 50 -2.76 -0.001103 ±2.5 PASS

Band7 5MHz QPSK 21100 25RB#0 NV -30 -3.82 -0.001507 ±2.5 PASS

Band7 5MHz QPSK 21100 25RB#0 NV -20 38.92 0.015353 ±2.5 PASS

Band7 5MHz QPSK 21100 25RB#0 NV -10 -7.57 -0.002986 ±2.5 PASS

Band7 5MHz QPSK 21100 25RB#0 NV 0 -3.56 -0.001404 ±2.5 PASS

Band7 5MHz QPSK 21100 25RB#0 NV 10 -6.15 -0.002426 ±2.5 PASS

Band7 5MHz QPSK 21100 25RB#0 NV 20 -4.21 -0.001661 ±2.5 PASS

Band7 5MHz QPSK 21100 25RB#0 NV 30 -2.16 -0.000852 ±2.5 PASS

Band7 5MHz QPSK 21100 25RB#0 NV 40 -5.32 -0.002099 ±2.5 PASS

Band7 5MHz QPSK 21100 25RB#0 NV 50 -4.46 -0.001759 ±2.5 PASS

Band7 5MHz QPSK 21425 25RB#0 NV -30 -4.01 -0.001562 ±2.5 PASS

Band7 5MHz QPSK 21425 25RB#0 NV -20 -5.25 -0.002045 ±2.5 PASS

Band7 5MHz QPSK 21425 25RB#0 NV -10 -3.66 -0.001426 ±2.5 PASS

Band7 5MHz QPSK 21425 25RB#0 NV 0 -2.32 -0.000904 ±2.5 PASS

Band7 5MHz QPSK 21425 25RB#0 NV 10 -3.85 -0.001500 ±2.5 PASS

Band7 5MHz QPSK 21425 25RB#0 NV 20 -4.89 -0.001905 ±2.5 PASS

Band7 5MHz QPSK 21425 25RB#0 NV 30 -5.79 -0.002255 ±2.5 PASS

Band7 5MHz QPSK 21425 25RB#0 NV 40 -3.18 -0.001239 ±2.5 PASS

Band7 5MHz QPSK 21425 25RB#0 NV 50 -4.98 -0.001940 ±2.5 PASS

Band7 10MHz QPSK 20800 50RB#0 NV -30 5.79 0.002311 ±2.5 PASS

Band7 10MHz QPSK 20800 50RB#0 NV -20 5.54 0.002212 ±2.5 PASS

Band7 10MHz QPSK 20800 50RB#0 NV -10 4.31 0.001721 ±2.5 PASS

Band7 10MHz QPSK 20800 50RB#0 NV 0 4.52 0.001804 ±2.5 PASS

Band7 10MHz QPSK 20800 50RB#0 NV 10 2.37 0.000946 ±2.5 PASS

Band7 10MHz QPSK 20800 50RB#0 NV 20 39.11 0.015613 ±2.5 PASS

Band7 10MHz QPSK 20800 50RB#0 NV 30 5.24 0.002092 ±2.5 PASS

Band7 10MHz QPSK 20800 50RB#0 NV 40 3.79 0.001513 ±2.5 PASS

Band7 10MHz QPSK 20800 50RB#0 NV 50 3.49 0.001393 ±2.5 PASS

Band7 10MHz QPSK 21100 50RB#0 NV -30 7.22 0.002848 ±2.5 PASS
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Band7 10MHz QPSK 21100 50RB#0 NV -20 -6.34 -0.002501 ±2.5 PASS

Band7 10MHz QPSK 21100 50RB#0 NV -10 -5.84 -0.002304 ±2.5 PASS

Band7 10MHz QPSK 21100 50RB#0 NV 0 -5.08 -0.002004 ±2.5 PASS

Band7 10MHz QPSK 21100 50RB#0 NV 10 -6.91 -0.002726 ±2.5 PASS

Band7 10MHz QPSK 21100 50RB#0 NV 20 3.72 0.001467 ±2.5 PASS

Band7 10MHz QPSK 21100 50RB#0 NV 30 -6.14 -0.002422 ±2.5 PASS

Band7 10MHz QPSK 21100 50RB#0 NV 40 -4.11 -0.001621 ±2.5 PASS

Band7 10MHz QPSK 21100 50RB#0 NV 50 -3.62 -0.001428 ±2.5 PASS

Band7 10MHz QPSK 21400 50RB#0 NV -30 -6.08 -0.002370 ±2.5 PASS

Band7 10MHz QPSK 21400 50RB#0 NV -20 -6.14 -0.002394 ±2.5 PASS

Band7 10MHz QPSK 21400 50RB#0 NV -10 2.95 0.001150 ±2.5 PASS

Band7 10MHz QPSK 21400 50RB#0 NV 0 -4.31 -0.001680 ±2.5 PASS

Band7 10MHz QPSK 21400 50RB#0 NV 10 5.06 0.001973 ±2.5 PASS

Band7 10MHz QPSK 21400 50RB#0 NV 20 -5.31 -0.002070 ±2.5 PASS

Band7 10MHz QPSK 21400 50RB#0 NV 30 -6.08 -0.002370 ±2.5 PASS

Band7 10MHz QPSK 21400 50RB#0 NV 40 -26.44 -0.010308 ±2.5 PASS

Band7 10MHz QPSK 21400 50RB#0 NV 50 -5.52 -0.002152 ±2.5 PASS

Band7 15MHz QPSK 20825 75RB#0 NV -30 5.16 0.002058 ±2.5 PASS

Band7 15MHz QPSK 20825 75RB#0 NV -20 5.11 0.002038 ±2.5 PASS

Band7 15MHz QPSK 20825 75RB#0 NV -10 4.31 0.001719 ±2.5 PASS

Band7 15MHz QPSK 20825 75RB#0 NV 0 -5.41 -0.002158 ±2.5 PASS

Band7 15MHz QPSK 20825 75RB#0 NV 10 5.29 0.002110 ±2.5 PASS

Band7 15MHz QPSK 20825 75RB#0 NV 20 7.14 0.002847 ±2.5 PASS

Band7 15MHz QPSK 20825 75RB#0 NV 30 7.11 0.002835 ±2.5 PASS

Band7 15MHz QPSK 20825 75RB#0 NV 40 31.07 0.012391 ±2.5 PASS

Band7 15MHz QPSK 20825 75RB#0 NV 50 4.52 0.001803 ±2.5 PASS

Band7 15MHz QPSK 21100 75RB#0 NV -30 -2.57 -0.001014 ±2.5 PASS

Band7 15MHz QPSK 21100 75RB#0 NV -20 44.33 0.017487 ±2.5 PASS

Band7 15MHz QPSK 21100 75RB#0 NV -10 -3.48 -0.001373 ±2.5 PASS

Band7 15MHz QPSK 21100 75RB#0 NV 0 -4.92 -0.001941 ±2.5 PASS

Band7 15MHz QPSK 21100 75RB#0 NV 10 2.16 0.000852 ±2.5 PASS

Band7 15MHz QPSK 21100 75RB#0 NV 20 -4.39 -0.001732 ±2.5 PASS

Band7 15MHz QPSK 21100 75RB#0 NV 30 4.02 0.001586 ±2.5 PASS

Band7 15MHz QPSK 21100 75RB#0 NV 40 3.76 0.001483 ±2.5 PASS

Band7 15MHz QPSK 21100 75RB#0 NV 50 -4.08 -0.001609 ±2.5 PASS

Band7 15MHz QPSK 21375 75RB#0 NV -30 -4.49 -0.001752 ±2.5 PASS

Band7 15MHz QPSK 21375 75RB#0 NV -20 -5.01 -0.001955 ±2.5 PASS

Band7 15MHz QPSK 21375 75RB#0 NV -10 -2.42 -0.000944 ±2.5 PASS

Band7 15MHz QPSK 21375 75RB#0 NV 0 -4.88 -0.001904 ±2.5 PASS

Band7 15MHz QPSK 21375 75RB#0 NV 10 -4.56 -0.001780 ±2.5 PASS

Band7 15MHz QPSK 21375 75RB#0 NV 20 -4.11 -0.001604 ±2.5 PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0044-RF4-A4 Page 36 of 36

Band7 15MHz QPSK 21375 75RB#0 NV 30 -3.40 -0.001327 ±2.5 PASS

Band7 15MHz QPSK 21375 75RB#0 NV 40 -5.26 -0.002053 ±2.5 PASS

Band7 15MHz QPSK 21375 75RB#0 NV 50 -3.82 -0.001491 ±2.5 PASS

Band7 20MHz QPSK 20850 100RB#0 NV -30 4.99 0.001988 ±2.5 PASS

Band7 20MHz QPSK 20850 100RB#0 NV -20 3.29 0.001311 ±2.5 PASS

Band7 20MHz QPSK 20850 100RB#0 NV -10 6.05 0.002410 ±2.5 PASS

Band7 20MHz QPSK 20850 100RB#0 NV 0 -5.74 -0.002287 ±2.5 PASS

Band7 20MHz QPSK 20850 100RB#0 NV 10 3.22 0.001283 ±2.5 PASS

Band7 20MHz QPSK 20850 100RB#0 NV 20 5.95 0.002371 ±2.5 PASS

Band7 20MHz QPSK 20850 100RB#0 NV 30 3.45 0.001375 ±2.5 PASS

Band7 20MHz QPSK 20850 100RB#0 NV 40 2.73 0.001088 ±2.5 PASS

Band7 20MHz QPSK 20850 100RB#0 NV 50 -4.46 -0.001777 ±2.5 PASS

Band7 20MHz QPSK 21100 100RB#0 NV -30 3.23 0.001274 ±2.5 PASS

Band7 20MHz QPSK 21100 100RB#0 NV -20 -2.73 -0.001077 ±2.5 PASS

Band7 20MHz QPSK 21100 100RB#0 NV -10 6.11 0.002410 ±2.5 PASS

Band7 20MHz QPSK 21100 100RB#0 NV 0 5.12 0.002020 ±2.5 PASS

Band7 20MHz QPSK 21100 100RB#0 NV 10 6.84 0.002698 ±2.5 PASS

Band7 20MHz QPSK 21100 100RB#0 NV 20 -3.92 -0.001546 ±2.5 PASS

Band7 20MHz QPSK 21100 100RB#0 NV 30 4.35 0.001716 ±2.5 PASS

Band7 20MHz QPSK 21100 100RB#0 NV 40 -6.04 -0.002383 ±2.5 PASS

Band7 20MHz QPSK 21100 100RB#0 NV 50 -4.79 -0.001890 ±2.5 PASS

Band7 20MHz QPSK 21350 100RB#0 NV -30 2.96 0.001156 ±2.5 PASS

Band7 20MHz QPSK 21350 100RB#0 NV -20 -2.39 -0.000934 ±2.5 PASS

Band7 20MHz QPSK 21350 100RB#0 NV -10 -3.10 -0.001211 ±2.5 PASS

Band7 20MHz QPSK 21350 100RB#0 NV 0 -5.16 -0.002016 ±2.5 PASS

Band7 20MHz QPSK 21350 100RB#0 NV 10 -3.22 -0.001258 ±2.5 PASS

Band7 20MHz QPSK 21350 100RB#0 NV 20 4.11 0.001605 ±2.5 PASS

Band7 20MHz QPSK 21350 100RB#0 NV 30 -6.25 -0.002441 ±2.5 PASS

Band7 20MHz QPSK 21350 100RB#0 NV 40 -4.96 -0.001938 ±2.5 PASS

Band7 20MHz QPSK 21350 100RB#0 NV 50 -3.78 -0.001477 ±2.5 PASS

-----------------------------------------------------END-----------------------------------------------------
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